
Operators
And
Parts Manual

MANUAL NO. 109543 REV. 04 (04/27/05)

Models:
BB550A
CL550A



23

PARTS



24

FRAME

1

2

3

4

5

6

7 8

9

10

11

12

13

14

15

17

18

19

2021

22

23

4

15

8

8

6 16

8
REF.

CHAIN DRIVE
COMPONENTS
SEE PAGE 27

10

12

24

7

26

25



25

ITEM    PART NO.     QTY.      DESCRIPTION

1 ........ 109739........ 1 ........ FRAME
2 ........ 111101 ........ 1 ........ CHAIN COVER W/DECALS
3 ........ 109894........ 1 ........ BEARING SUPPORT
4 ........ 101232........ 4 ........ BUSHING, FLANGED - PM
5 ........ 100488........ 2 ........ BEARING, GREASEABLE
6 ........ 976934........ 10 ...... HCS, 5/16-18 X 3/4, GR5
7 ........ 990627........ 7 ........ HCS, 5/16-18 X 1 1/4, GR5
8 ........ 990717........ 17 ...... NUT, 5/16C, NYLOC
9 ........ 109545........ 1 ........ OIL CAP
10 ...... 976941........ 4 ........ HCS, 3/8-16 X 1 1/4, GR5
11 ...... 976979........ 8 ........ NUT, 3/8C, NYLOC
12 ...... 106847........ 4 ........ BUSHING
13 ...... 101704........ 2 ........ WASHER, SEALING
14 ...... 990206........ 2 ........ HCS, 5/16-18 X 3/4, GR5
15 ...... 990692........ 3 ........ WASHER, 5/16
16 ...... 991003........ 1 ........ HCS, 1/4-20 X 1 3/4, GR5
17 ...... 109526........ 1 ........ SPRING PIN
18 ...... 20034.......... 1 ........ SPRING, COMPRESSION
19 ...... 976978........ 1 ........ NUT, 1/4C, NYLOC
20 ...... 990209........ 1 ........ HCS, 5/16-18 X 1, GR5
21 ...... 990196........ 1 ........ NUT, 5/16C
22 ...... 110858 ........ 1 ........ COVER
23 ...... 104411 ........ 2 ........ KNOB W/STUD
24 ...... 976997........ 2 ........ ZERK
25 ...... 111321 ........ 1 ........ KNOB W/NYLOC
26 ...... 107897........ 1 ........ NUT, 5/16-18, JAM

FRAME



26

ITEM    PART NO.     QTY.      DESCRIPTION

1 ........ 990669........ 4 ........ HCS, 5/16-18 X 1 3/4, GR5
2 ........ 990717........ 4 ........ NUT, 5/16C, NYLOC
3 ........ 990187........ 4 ........ LOCKWASHER, 5/16
4 ........ 108520........ 1 ........ HCS, M5-0.8 X 16MM, GR8.8
5 ........ 109154........ 2 ........ NUT, 5MM-.8
6 ........ 30449.......... 1 ........ CLAMP, THROTTLE CABLE
7 ........ 30451.......... 1 ........ E-RING CLIP, THROTTLE
8 ........ 108583........ 1 ........ SCREW, THROTTLE
9 ........ 30445.......... 1 ........ SPRING, THROTTLE
10 ...... 990692........ 4 ........ WASHER, 5/16

ENGINE

1

2

3

4
5

6

7

8
9

10



27

CHAIN DRIVE

ITEM    PART NO.     QTY.      DESCRIPTION

1 ........ 111106 ........ 1 ........ SPROCKET W/KEY (21 TOOTH)
2 ........ 109514........ 1 ........ MOUNTING HUB
3 ........ 111102 ........ 1 ........ SPROCKET W/SET SCREWS & KEY, ENGINE 14 TOOTH
4 ........ 990613........ 1 ........ NUT, 3/8C
5 ........ 0300C ......... 1 ........ SPROCKET, IDLER #40, 14 TOOTH
6 ........ 990730........ 1 ........ HCS, 3/8-16 X 1 3/4, GR5
7 ........ 109507........ 1 ........ CHAIN W/MASTERL LINK, #40
8 ........ 112042 ........ 1 ........ SHAFT, MAIN
9 ........ 102067........ 1 ........ KEY, 1/4” SQ. X 3/4”
10 ...... 109159........ 1 ........ KEY, 7MM SQ X 33MM
11 ...... 102716........ 2 ........ SET SCREW, 5/16C X 1 SQ. HD.
12 ...... 990517........ 2 ........ WASHER, 3/8
13 ...... 976956........ 2 ........ KPSS, 5/16C X 3/8
14 ...... 109165........ 1 ........ KEY, 3/16 SQ. X 1 1/4
15 ...... 990692........ 1 ........ WASHER, 5/16
16 ...... 990187........ 1 ........ LOCKWASHER, 5/16
17 ...... 976934........ 1 ........ HCS, 5/16-18 X 3/4

1

2

3

4

5

6 7

8

9

10

12

13

14

11

13

(NOTE: APPLY LOCTITE AND TORQUE TO 180 IN./LBS.)

(NOTE: APPLY
LOCTITE AND
TORQUE TO
110 IN./LBS.)

(INCLUDED
WITH ITEM 1)

17
16

15



28

STEERING

ITEM    PART NO.     QTY.      DESCRIPTION

1 ........ 109740........ 1 ........ ARM WELDMENT, RIGHT
2 ........ 109525........ 1 ........ STEERING ROD
3 ........ 990517........ 2 ........ WASHER, 3/8
4 ........ 990037........ 2 ........ PIN, COTTER, 3/32 X 3/4
5 ........ 109742........ 1 ........ ARM WELDMENT, LEFT
6 ........ 990654........ 2 ........ COTTER PIN, 5/32 X 1 1/4
7 ........ 109333........ 2 ........ WASHER, 3/4, SAE
8 ........ 102454........ 2 ........ E-RING, 3/4”
9 ........ 104556........ 2 ........ WHEEL ASSEMBLY
10 ...... 101905........ 1 ........ TIRE
11 ...... 104618........ 1 ........ RIM
12 ...... 912234........ 1 ........ AIR VALVE
13 ...... 923557........ 1 ........ ENDCAP
14 ...... 977356........ 1 ........ NOTCHED ENDCAP
.......... 977353........ 2 ........ ROLLER BEARING (NOT SHOWN)

1

2

3

4

5

6

7

8

9

10

11

12

13

14

8

3

4

6

7



29

REAR AXLE

ITEM    PART NO.     QTY.      DESCRIPTION

1 ........ 109736........ 1 ........ AXLE, REAR
2 ........ 102454........ 2 ........ E-RING, 3/4”
3 ........ 976979........ 2 ........ NUT, 3/8C, NYLOC
4 ........ 976941........ 2 ........ HCS, 3/8-16 X 1 1/4, GR5
5 ........ 106847........ 2 ........ BUSHING
6 ........ 109526........ 1 ........ SPRING PIN
7 ........ 990639........ 1 ........ HCS, 1/4-20 X 1 1/2, GR5
8 ........ 976978........ 1 ........ NUT, 1/4C, NYLOC
9 ........ 20034.......... 1 ........ SPRING, COMPRESSION
10 ...... 990517........ 2 ........ WASHER, 3/8
11 ...... 109333........ 2 ........ WASHER, 3/4, SAE
12 ...... 111100 ........ 1 ........ DEPTH PLATE W/DECAL
13 ...... 109226........ 1 ........ CLEVIS PIN, 1/2 x 2 1/4
14 ...... 976989........ 1 ........ #4 HAIRPIN
15 ...... 104556........ 2 ........ WHEEL ASSEMBLY
16 ...... 101905........ 1 ........ TIRE
17 ...... 104618........ 1 ........ RIM
18 ...... 912234........ 1 ........ AIR VALVE
19 ...... 923557........ 1 ........ ENDCAP
20 ...... 977356........ 1 ........ NOTCHED ENDCAP
.......... 977353........ 2 ........ ROLLER BEARING (NOT SHOWN)

1

2

45

6

7

89

10

11

12

13

14

15

16

17

18

19

20

3

4
5

10

3

2

(ASSEMBLED TO
FRAME)



30

HANDLE

1

2

3

4

5
6

7

8

9

10

11

12

13

14

15

16

17

18

19

2021

22

23

24

25

26

27

28

29

217

15

15

12
14

8

4

26

26

30



31

ITEM    PART NO.     QTY.      DESCRIPTION

1 ........ 111104 ........ 1 ........ HANDLE W/DECALS
2 ........ 101791........ 2 ........ DRIVE LEVER
3 ........ 976935........ 1 ........ HCS, 5/16-18 X 1 1/2, GR5
4 ........ 990563........ 2 ........ HCS, 3/8-16 X 1, GR5
5 ........ 109526........ 1 ........ SPRING PIN
6 ........ 20034.......... 1 ........ SPRING, COMPRESSION
7 ........ 976979........ 2 ........ NUT, 3/8C, NYLOC
8 ........ 976978........ 2 ........ NUT, 1/4C, NYLOC
9 ........ 101313........ 1 ........ HCS, 1/4-20 X 2, GR5
10 ...... 109549........ 1 ........ THROTTLE CABLE
11 ...... 923313........ 2 ........ ROLL PIN
12 ...... 101213........ 2 ........ PIN CLEVIS
13 ...... 976488........ 2 ........ GRIP, HANDLE
14 ...... 990037........ 2 ........ PIN, COTTER, 3/32 X 3/4
15 ...... 990717........ 3 ........ NUT, 5/16C, NYLOC
16 ...... 990627........ 1 ........ HCS, 5/16-18 X 1 1/4, GR5
17 ...... 990692........ 4 ........ WASHER, 5/16
18 ...... 106827........ 1 ........ CABLE, DEPTH
19 ...... 20017.......... 1 ........ SWITCH, NC PLUNGER TYPE
20 ...... 102678........ 1 ........ TAPPED PLATE
21 ...... 976952........ 2 ........ SCREW, #10-24 X 5/8, MACH.
22 ...... 109887........ 1 ........ O.P. LINKAGE
23 ...... 990580........ 1 ........ HCS, 1/4-20 X 3/4, GR5
24 ...... 109890........ 1 ........ WIRE HARNESS (BRIGGS & STRATTON)
25 ...... 976856........ 6 ........ WIRE TIES (USED TO FASTEN CABLES TO UNIT)
26 ...... 990517........ 4 ........ WASHER, 3/8
27 ...... 110855 ........ 1 ........ O.P. LEVER
28 ...... 976937........ 1 ........ HCS, 5/16-18 X 2, GR5
29 ...... 977250........ 1 ........ SPRING, OP PRESENCE
30 ...... 990598........ 3 ........ WASHER, 1/4, FLAT

HANDLE



32

DECALS

1

2

3

4

5

6

7

8

9

10

11

4

9

7

(CABLE LAYER
OPTION)

(CABLE LAYER
OPTION)

(CABLE LAYER
OPTION)



33

ITEM    PART NO.     QTY.      DESCRIPTION

1 ........ 109744........ 1 ........ DECAL, OPERATION
2 ........ 107359........ 1 ........ DECAL, SAFETY GRAPHICS
3 ........ 101881........ 1 ........ DECAL, PROP 65
4 ........ 540200076 ..1 ........ DECAL, FOOT DANGER
5 ........ 109899........ 1 ........ DECAL, OILING
6 ........ 111132 ........ 1 ........ DECAL, DEPTH
7 ........ 111041 ........ 2 ........ DECAL, BLUEBIRD 9” W/BIRD
8 ........ 109712........ 1 ........ DECAL, BEDBUG
9 ........ 110854 ........ 1 ........ DECAL, INSTRUCTIONS
10 ...... 110761 ........ 1 ........ DECAL, GUIDE LINE
11 ...... 109539........ 1 ........ DECAL, CL550

DECALS



34

ITEM    PART NO.     QTY.      DESCRIPTION

1 ........ 111103 ........ 1 ........ SHAPER GUARD W/DECALS
2 ........ 109711 ........ 1 ........ SHAPER BLADE
3 ........ 990563........ 3 ........ HCS, 3/8-16 X 1, GR5
4 ........ 990118 ........ 3 ........ LOCKWASHER, 3/8
5 ........ 109733........ 1 ........ REAR FLAP
6 ........ 990580........ 8 ........ HCS, 1/4-20 X 3/4, GR5
7 ........ 976978........ 8 ........ NUT, 1/4C, NYLOC
8 ........ 109534........ 1 ........ STRAP
9 ........ 109882........ 1 ........ LARGE FLAP
10 ...... 990598........ 5 ........ WASHER, 1/4

ACCESSORY - SHAPER

1

2

3

4

5

6

7

8

9

10

6



35

ITEM    PART NO.     QTY.      DESCRIPTION

1 ........ 111916 ........ 1 ........ CABLE GUARD W/DECALS
2 ........ 990118 ........ 3 ........ LOCKWASHER, 3/8
3 ........ 990563........ 3 ........ HCS, 3/8-16 X 1, GR5
4 ........ 109877........ 1 ........ CABLE BLADE
5 ........ 109878........ 1 ........ PIN, SPOOL
6 ........ 976988........ 2 ........ HAIRPIN, .073 X 1 7/16”
7 ........ 990316........ 2 ........ RHSNB, 5/16-18 X 3/4, GR5
8 ........ 111915 ........ 1 ........ TUBE
9 ........ 100276........ 2 ........ NUT, 5/16-18, NYLOC WINGNUT

ACCESSORY - CABLE LAYER

1

2

3

4

5

6

7

8

9
7

6


	TABLE OF CONTENTS
	INTRODUCTION
	SYMBOLS AND DECALS
	SAFETY INSTRUCTIONS
	SET-UP INSTRUCTIONS
	CONTROLS
	OPERATION
	MAINTENANCE
	LUBRICATION
	TROUBLESHOOTING
	STORAGE
	FRAME
	ENGINE
	CHAIN DRIVE
	STEERING
	REAR AXLE
	HANDLE
	DECALS
	ACCESSORY - SHAPER
	ACCESSORY - CABLE LAYER
	SERVICE JOURNAL

